{
\
(

\

ﬁli)ﬁn BASIC PARTS LIST’

407-0002-000

CLINTON ENGINES CORPORATION

MAQUOKETA, 1oWA




407-0002-000 BASIC PARTS LIST

See Page C on "How to Identify Your Clinton Engines."

Ref. No.

Description Part No.
BASE ASSEMBLY-Engine - 18-45-500
, Main 20-219
20-10
, Service Bearing 0-50
BLOCK 22-519-500
BRACKET-Remote Control - 250-246
BREAKER POINTS ASSEMBLY - 135-7-500
BREATHER ASSEMBLY - 29-32-500
Breaker 157-29
CANSHATT 6-424-500
CAP-Fuel Tank 45-395-500
CAP & GASKET ASSEMBLY-Oil Filler--- -179
on 39-190-990
For complete identification of carburetors, refer to Sec. IIL, Div. A
c Control 81-13
CLEANER ASSEMBLY-AIr - - 2-177-500
CLIP-Coll folding 81-20
o Slide Grommet 266-26
81-71
COIL-Magneto (Wmmul ‘Laminations)-- 135-13-990
135-29-990
el Line -24
CORE & BREAKER BOX ASSEMBLY - 135-37-500
COVER-Dust (Magneto Breaker Points) - -15
COVER-Air Cleaner 45-337
45-304
CRANKSHAFT-Can use 46-788 Crankshat - 46-488
265-10
DEFLECTOR-Air 259-358
EL 158-415
o Fuel Line 9-25
ELEMENT-Air Cleaner -~ 2-175-990
FELT-Lubrication (Cam Follower) 94-189
FLYWHEEL ASSEM| 83-10-500
GASKET-Adaptor to 94-68
GASKET-Carburetor to Adapter - 94-32
94-458
94-48-990
94-107
3 93-107
GASKET-Cover, Dust (Breaker Points) - 94-241
GASKET-Oil Filler C 94-82
GASKET-Fuel Cap 94-62
GASKET-Spark Plug 94-92-990
GASKET Valve Chamber Cover (o Breathor-Breather (o Biook --- -103
GASKET KIT-Engine Overhaul (See Bulletin No. 48 for content) ---  94-591
GROMMET-Shorting Wire Thru Block 0-10
GROMMET-Shorting Wire to Slide - 183-31
122-17
HOUSING & TANK ASS'Y-Fuel
INSERT-Valve Seat . 040 Oversize- 136-22
K 148-4
LEAD-Hi-Tension (Magneto)
L 158-25
LINE-Oil Distributor (Oil Pump)-- 168-53
to Air 159-161
LOCK-Comnecting Rod Screw - 48-1

MAGNETO ASSEMBLY -
MUFFL]

268-17-500
170-136-500

(g




€

Ref. No.

Description

NUT-Hex. 1/2-20 (Starter Cup)
NUT-Termlaa] Condenser Lea

L'WASHER ASS'Y-Recoil Starter--
NUT-Mler to Block
PIN-Pivot (Air Vane

PISTON
NOTE: Assemblies are available in the following oversizes:
+010

PLATE-Air Cleaner Mounting -
PLATE-Name
PLATE-Valve Spring Retainer
PLUG-3/8 N. P.T. (Oil Drain)
PLUG-OIl

RING SET-Standard

Part No.
163-68-090
163.23-500
203-91

24
204-13-500

206-13-500
207-13-500
2-1;

232-41
233-112-500

235-121-500
237-121-500
257-30
SCREW-H.H.C, 1/4-28 x 1 1/4 (Comecting Rod Cap)~ 258-9
SCREW-H_H. Slotted S.T. #8-32 x 3/8 (Clamp to Shroud)-- - 25881
SCREW-H_H. Slotted S.T, #3-32 x 3/8 (Deflector to Block) 258-81
SCREW-H.W.H. 5/16 x 17/8 (Cylinder Head) - 258-88
SCREW-R.H.S.T. #8-32 x 4/5 (Condenser to Plate)-- - 258-209
SCREW-H. H, Sloited #8-32 x 7/16 (Air Cleaner Plate to Carb. ). 258-131
SCREW & LIWASHER ASSY-H.H. 1/4 - 20 x 1 1/2(Carb to Block-
bper)
SCREW & LWASHER ASSYH.H. 1/420 % 1 3/A(Carb, 1o Blocke
Lower)
SCREW-H.H.S.T. #6-32 x 1/2 (Shorting Wire to Gromme) 258-83
SCREW-H.H.S.T. #4-40 x 1/4 (Spring Adj. Clip to Slide) -- 258-374
SOREWCHLB ST, 19,03 % /A(oiaces 1o ite Asary 258-477
SCREW ¢ LWASHER ASSY-H.H.C. 1/4-20 % 1/3 (2-Blower Hous-
ing to Block)
SCREW & LWASHER ASS'Y-H.A.C. #8-32 x 3/8 (Silde Ass'y 10
258-81-500
SCREW & LIWASHER ASSY-i H.C. 1/430 % 1 1/4 (Base toBlonk)  260.254-500
SCREW & L'WASHER ASS'Y-H.H.C. #10-24 x 1/2 (Valve Chamber
over) 258-82-500
SCREW & L'WASHER ASS'Y-P.H.S.T. #10-24 x 1 (Lamination to
SCREW & L'WASHER ASS'Y-R.H.M. Slotted #6-32 x 9/16 -------  258-297-500
(Breaker Points to Breaker Box)
SEAL-Oil (Engine 94-176
SEAL-OIl (Block) 94-178-990
SLIDE 26-657-500
SPARK PLUG & GASKET ASSEMBLY-A 10-- 267-28-500
(Spe 263-69
263-02
Box 263-10
STARTER ASSEMBLY-Recoil Sce Sec. IIl, Div.H, Page 12 ForParts  265-28-500
TAPPET-Valve -5
T Breaker 307-230
VAL 291-8-990
VALVE-Exhaust (.010 Oversize)-- 292-20-990
291-9-990
VALVE-Intake (.010 Oversize) 202-7
VANE-Air Governor 107-34
WASHER-"C" (Valve Keeper) - 304-90
up 304-5
WASHER-Terminal Condenser Lead- 304-290
caner 304-562

Cle
WIRE ASSEMBL:




SERVICE INFORMATION

Bore

Cubic Inch Di

Spark Plug Gap

Point Setting

Oil Capacity

Bearing-Flywheel End

Bearing-PTO End

Valve Lash Setting

Block Construction

2. Replacement Valve Insert 136-16.

3. Tools required for service of replacement Valve insert: 951-61 Cutter (Remove depth
1

Chrome "Re-Ring"" set (refer to Service Bulletin No. 4).

2-3/8"
1-7/8"

8.3

.025 to . 028
.018t0 . 021
1 Pint
Bronze
Bronze
.009 to . 011
3-1/4 @ 3600
Cast Iron

Pin to get 3/16 inch deep Bore), 951-52 Driver, and 951-53 Rolling Tool.




n MODEL VARIATIONS s

REVISED OCTOBER, 1971

- = SUPERSEDES MARCH, 1965

‘The adaptation of Clinton Engines to a wide variety of uses, results .n what 15 known as Model Variations. Follow!

1ot af Modole produced 1o e, Opgosi each Engine Model listed are the Par: Numbecs reqused 1 addition to o n pace
of standard parts, Refer to Basic Parts List for parts not listed in the Model Variations. For replacement engine to it
special applications, external part change may be req:

ENGINES AND SHORT BLOCKS MARKED WITH A () INDICATES CRANKSHAFT CHANGE
ge C of this Manual on "How to Indetify Your Clinton Engin

&
e‘y S
070002001 | 4e-e25 | 15 I
070002002 46494 |15 I
07000200 <97 T AR
07-0007-008 46"
070002005 [ 46-T88 | T.Z RT3
600700 =
it 516
s
=i L
57 19,70
768 15T
10778 1275
ST 1T
0497
o 7
15-788
= 7
46-8T 3,15 22
053 |75 7
e 1,8 7.25,2]
o0 [ 25 7
= 728
5 530,30
iy
5 g
307-0007 5 ™ 71550 46407 [ 34.35.36
70007 Soomee 11 71580
S07-0012-070 16708 3 21504
072002080 |s6-T06 117 71550

407 SERIES NOTES

Note 1 Use $0-747:090 Casburetor, 156-60 Tube Breather, 69-200 Comector (Tubs to Elbow), 2) 69-23

and 69-69 Mandr

Note 2 oe3S6.B47 Snrous 377-64-500 Tank & Blower Housing Ass'y, and 69-6 Con

Note 3 Usen-5a0-500 Block, 20-100 Bearing, 0 426-500 Camshat, 16-44 Base, 30-50 Bearing, 94-170-990
4

T $T1.64-500 Tank & Housing Ass'y, 246-15-500 Rope, 219-17 Plley, 304-152 Washer, 257-25

Screen,

5 Use 233-136-500 Chrome Re-Ring Set and 2-215-500 Alr Cleaner Ass'y.

Note 6 Use 259-561-500 Shroud Ass'y and 258-160 Screw.

T Use 18-45-500 Base Ass's

Note 8 Use 18-17-500 Base, 20-52 Bearing, 69-18 Elbow afer), 165-87 Nt Gtler).

Note  © Use 12110 Control Kuob, 258-41-500 Screw (Knob to Lever).

Note 10 Use d07.31-500 Cable & Handle Ass'

Note 11 Uso T0-7 Grommel and 263-836-500 Serev.

Neiw 13 Doe 2553010500 Ho 265-250-500 Impulse Starter, 265-246-500 Cup Ass'y, 1-97
or SO1-016 Spacer, 357-36 Ser en. 165-254 Nt Borre.

Note 13 Uso 2-160 Plae Air Cleaner Mig, 45-115 Cover Alr Cleaner, 2-39-990 Element, 18 Elbow Mulfer,

183~

Note 14 Doe 10-141 Mutier, 185-45 Not, 24-7 Bolt (Cover Matfle), and 163-66 Nt Wing.
Note 15  Use Crankshaft listed, Replacement Engine with

Note 16 Sumo a6 Note 12, except uee 377-325-500 Tank & Housing Ass'y, 69-0 Connoetor.

Note 17  Use 31-4 Primer Bulb Kit, 39-953-500 Carburetor, and 0-601 Blide Assy.
Note 18  Use 45-179 Oil Gauge, 45-424-500 Fuel Cap and
Nole' (19" Uae S0-07C 500 Corbmrotu, 165 Mnplr (Cact o u St (Adator), 04-00 Gasket (Cart. to Adator),

258-190 Screw (Adaptor to Carburetor), @ 183-20-500 LWasher, 9431 Gasket (Adapor to Block),
(2) 258-284-500 Scrn 0 Livasher (Adaptor to Block), 15975 Link (Car. 1o Al Vane) 900-340 Adupi
Ehurclor (o Alr Cleanes), 20144 Do (Ais Cleaner), () 356-003 scrow (s Clonser o Carvartons

$50-375 Sheoud Carvuretod), TH-10 Caneol Know
over

-1



Note
Note

Note
Note

21
2

23
24

Use 250-587-500 Housing Ass'y (Blower), 259-376-500 Shroud Ass'y (Blower Housing), (3) 258-083 Screw \

oud o Housing), 277-380-300 Turk 'y (Fue), (2) 26-573 Bracket (Fue Tank) (o) 250-716-500
Scrow & L'Washer (Bracket {o Tank) 48-357-500 Cly (Fusl Tunk

, except use 259-391-500 Housing & Tank Ass'y instead of 277-218-500. s
e 355-370-500 Hovmng (Blower), 211.368-508 ank Rty @) 26-351-500 Sz, B 18359 i, @)
256-185-500 Sercw & LWasher sy, 299-316-500 shroud & Brackc Ass'y (2 250-003 Scren.
s Note 19, except use 39-956-500 Carburetor Ass'y instead of 39-

T 385370550 e Ass'y, 250-155 Shrouds 31-4 Primer Bulb i 20-681-500 Side Ass'y, 260-375
Shroud (Carb.), 277-388-500 Tank Ass'y, (2) 26-351-500 Strap, (2) 183-53 Nut, (2) 258-185-500 Screw &
L'Washer Ase'y, (2) 258-883 Ser
Use 22:650 Block Ass'y, 83-117-500 Flywheel Ass'y, 101-38 Alr Vane, 259-601 Houeing Ase'y, 268-247
Shroud (Carb.). 259-804-500 Shroud (Housing), (4) 183-56 Nut Push Recoil Studs, 134-12-500
Indicaor,"0) 363-1005 Serew, 4-631-380 Gaskel, 210-174-500 Cup & Scen, 246-7 ope.
Use 6-452-500 Cam: ¥

Use 2-100 Blate (Air Cleaner), 2-99-090 Element, 45-175 Cover, 94-549 Gask
Use 271-84-500 Tunk Ass', -6 Comector, 260 2247 Shroud (cm ) 150-18 ik Gov.). \
Same as Note 19, except use 39-966-500 Carburetor instead of 39- )

Toe 2850752500 Tani & o using Ass'y, 259-788 Shroud (Carb.), S1e4 peimer Bub Kit

Use 170-18-500 Muifler A:
Use 09500 i fiorn, 00- 345 Spacer, @) 258-947 Scrow, 94-11 Gasket, 2-21-500 Alr Cleaner Ass'y,
256-73 Screw,

Special Engins Ondr By Complete Model Number

oo 39-968-500 Carburétor, 550-788 Shroud (Carb.), 31-4 Primer Bulb Kit, 26-661 Slide Ass'y.

D20 3992775 Houctng & Tank 5t with Foch Indsentor, 194-12-500 Ful Gaogé Assy, () 355-1005
Screw, 94-630-990 Gasket (Gauge).

Use 1753 Carburelor Adaptor, 34-13 Stud (Adaptor), 94-60 Gaske, 250-190 Screw, (2) 183-29- 500
Nut, 94-31 Gasket, (2) 258-264-500 Seraw, 150-18 Link (o), @) $4-18 Gasket, 904-614 Spn

(A Hora), 89201 Connector, 3-194 Body (Aix Cleaner), (3) 260-000 Screw, 45-304 Cover (Valve
Clamber), 6023 Elbow (Valve Gover), 13514 v (B atne), 8- Mandeel Hose Revaining,

6-269 Connector (Breather)




